

### Fiberglass wedges for motor Test report

NO.	TEST ITEM	UNIT	REQUIREMENT	TEST RESULT	TEST METHOD
1	DENSITY	g/cm <sup>3</sup>	≥1.7	1.90	JB/T 10508-2005
2	WATER ABSORPTION	%	≤0.5	0.1	
3	VOLTAGE RESISTANCE ALONG THE SURFACE	/	No breakdown	PASS	
4	BENDING BREAKING LOAD	N	/	314	
5	THERMAL STABILITY	/	No crack no detached	PASS	
6	FLAME RESISTANCE	/	QUALIFIED	QUALIFIED	